Cookies help us deliver our services. By using our services, you agree to our use of cookies.

Wheel Barrow

From OHO - search engine for sustainable open hardware projects

Wheel Barrow

Basic Data

Category: Minidumpers

URL (first publication): https://practicalaction.org/knowledge-centre/resources/wheelbarrow/

Keywords: construction, dumper, metal, diy, transport, manual, sheet metal

License: CERN OHL v1.2

Organization: Practical Action

Project status: Active

Certification status: In process

Technical documentation


Contains PDF-drawings: Yes

CAD files are editable: Yes

Assembly instructions are published: No

Bill of materials is published: Yes







no

yes yes








Well Barrow.png

Description

Engineering drawings detailing how to make a wheelbarrow

Consisting of a tray bolted to two handles and two legs, ideal for small/medium loads for the household gardener, construction and industry

This project is published under CERN-OHL licence

Technical documentation

PDF Plans

Oseg wb img02.jpg


+ General Reviews General Reviews

Parts list

Pos. Pos. old Qty. Part Name Part code Part Type Specifications Review Status Show All Comments
A1 Wheel barrow A1

Edit Edit All

Item Reviews
A2 Wheel barrow A2

Edit Edit All

Item Reviews
B1 Wheel barrow parts-list B1

Edit Edit All

Item Reviews
1 1 1 Chassis 1

Edit Edit All

Item Reviews
1.1 3 1 Structure chassis 1.1 Production

Edit Edit All

Item Reviews
1.2 1 Support legs 1.2 Production

Edit Edit All

Item Reviews
1.3 6 1 Rear mounting braket 1.3 Production

Edit Edit All

Item Reviews
1.4 7 1 front mounting braket 1.4 Production

Edit Edit All

Item Reviews
1.5 4 2 front braket 1.5 Production

Edit Edit All

Item Reviews
1.6 5 4 reinforcement leg 1.6 Production

Edit Edit All

Item Reviews
2 8 2 Axle bearing bracket 2

Edit Edit All

Item Reviews
2.1 2 bearing 2.1 Production

Edit Edit All

Item Reviews
2.2 2 brackets 2.2 Production

Edit Edit All

Item Reviews
3 2 1 Hopper 3

Edit Edit All

Item Reviews
3.1 1 Hopper sheet 3.1 Production

Edit Edit All

Item Reviews
3.2 2 Hopper side 3.2 Production

Edit Edit All

Item Reviews
3.3 4 Screw hexagon head 3.3 Standard ISO- M6 x 30

Edit Edit All

Item Reviews
3.4 4 Hex nut 3.4 Standard Heavy Hex Nut Metric M6x1.75

Edit Edit All

Item Reviews
3.5 4 Plain washers 3.5 Standard ISO -ST 6-140 HV

Edit Edit All

Item Reviews
4 9 1 Wheel 4

Edit Edit All

Item Reviews
4.1 1 axis 4.1 Production

Edit Edit All

Item Reviews
4.2 2 wheel armature 4.2 Production

Edit Edit All

Item Reviews
4.3 1 strip of tyre 4.3 Production

Edit Edit All

Item Reviews
4.4 12 Screw allen head 4.4 Standard ISO- M6 x 30

Edit Edit All

Item Reviews
4.5 12 Hex nut 4.5 Standard Heavy Hex Nut Metric M6x1.75

Edit Edit All

Item Reviews
4.6 12 Plain washers 4.6 Standard ISO -ST 6-140 HV

Edit Edit All

Item Reviews

Report this page


OPEN HARDWARE OBSERVATORY 2020
|
  • Imprint
  • |
  • Terms of use
  • Contact
  • |
  • Feedback for Beta Version
  • |
  • Privacy notice
  • |
  • CC-BY 4.0